ABIDLIA 1ADoRA

Mod. 915

Index|  5ors No. Description Index| 5os No. Description
No. No.
1 [66-613201 Housing 23 |51208 Spring
2 |66-613202 Adapter 24 61558 Regulator
3 |30103 Air Inlet 25 |66-613207 Rubber Tube
4 |66-6132A04 Throttle Lever 27 |PN03001708 Pin (3x17.8L)
5 |66-6132A05 Valve 28 |66-6132A12 Retainer Ring
6 |66-613206 Knob 29 |06000Z2Z Ball Bearing (6000zz)
7 |66-613224-11S Silencer 30 |66-6132A30 Rubber Hat
8 |OR01200105-V 0O-Ring(2) (12x1.5)| 31 |66-6132A31 Shroud
9 |66-6132A09 Screw(4) (M4x10)| 32 |70117-13 Spring Pin (2x5L)
10 |66-613210 Plastic Shroud 33 |63062 Spring Pin (3x6L)
11 |66-6132A11 Gasket 34 |66-6132A34 Shaft
12 |61035 Screw(4) (M3x8)] 35 [40333-V O-Ring (6x1.5)
13 |66-6132A13 Washer 36 [61934 Key (3x13)
14 |66-6132A14 Rear End Plate 37 |66-6132A37 Balancer Shaft
15 |66-6132A15 Rotor 38 |06001ZZ Ball Bearing (6001zz)
16 |66-6132A16 Rotor Blade(5) 39 |60-613139 Washer
17 |66-6132A17 Rubber Strip 40 |60-613135 Snap Ring
18 |66-6132A18 Cylinder *41 1610227V-61 Pad (6")
19 |66-6132A19 Front End Plate 42 06001 Ball Bearing (6001)
20 [66-613220 Brass Tube 43 |06001P Ball Bearing (6001P)
21 30102 Spring Pin (3x24)| 44 |66-6132A54 Spanner
22 |70107-V O-Ring (PS)| 45 |66-6132A52 Grip
* Optional Part 66-6132-0001

Pol. Ind. Eitua n®52 Pab.5A - 48240 Berriz (Bizkaia)
AIRJALDE Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es





